
The City of Redding Water Utility is proud to bring this 
Water Quality Report to you.  The information contained 
in this report was taken from water analyses performed 
through December 2004.

The summarized statements on water quality are 
required by the United States Environmental Protection 
Agency even though the water is of high quality.

Water customers who receive this report are asked to 
share this information with any tenant or water user on 
the premise. 

We would like all our customers to have current and factual 
information about our water supply.  We are available to an-

swer your questions and provide more information if needed.  
Please call 530-225-4475, 530-225-4192, or 530-224-6040.
[...]
In California, drinking water standards (also 
called Maximum Contaminant Levels, or MCLs) 
are set in two categories: Primary Standards rel-
ative to public health and Secondary Standards 
relating to aesthetic qualities such as taste, odor, 
and color.  You will fi nd a complete listing of both 
types of standards along with the analysis results 
of your water supply in this report.  

3

Sampling
Before the water reaches your tap, samples from 
the water distribution system, groundwater wells, 
and the water treatment plants are collected and 
tested in State-certifi ed laboratories.  The City of 
Redding Water Utility has a regular program of 
water analysis and system inspection that assures 
safe water for you and your family.  We employ 
eight State-certifi ed water treatment operators 
who assure that treatment operations provide 
excellent water quality three hundred sixty-fi ve 
days a year.

The State allows monitoring for some contami-
nants less than once per year since the concen-
tration of these contaminants does not change 
frequently.  Some of the tests, though representa-
tive, are more than one year old.

Water Quality 

MCL PHG
MCLG

Sample
Date

Highest
Detected

Range
Detected

Possible Sources of Detected Contaminants 
in Drinking Water

Microbiological
> 5% of Samples 0 Monthly 1.1% 0 - 1.1% Naturally present in the environment

Inorganic

0 Sites above AL out of 32 sampled

Lead (ppb)

Disinfection By-Products

60 N/A Quarterly
2004 39 ND - 39 By-product of drinking water chlorination

80 N/A Quarterly
2004 42 1.6 - 42 By-product of drinking water chlorination

Primary Standards:  Mandatory health-related standards established by the California Department of Health Services
Division of Drinking Water and the United States Environmental Protection Agency

Total Coliform Bacteria

Contaminant

Distribution Monitoring

AL = 1.3 0.17 Jul-04 0.351 = 90th 
percentile

Erosion of natural deposits; corrosion of household 
plumbing systems; leaching from wood preservativesND - 0.745

Erosion of natural deposits; corrosion of household 
plumbing systemsND - 12.3AL = 15 2 Jul-04 5 = 90th 

percentile

Haloacetic Acid (HAA5) (ppb)
Total Trihalomethanes 
(TTHMs) (ppb)

 0 Sites above AL out of 32 sampled

Copper (ppm)



 

Vulnerability
The presence of contaminants in drinking water 
does not necessarily indicate that drinking water 
poses a health risk.  More information about 
contaminants and potential health effects can 
be obtained by calling the USEPA Safe Drinking 
Water Hotline at (800) 426-4791.

Some people may be more vulnerable to con-
taminants in drinking water than the general 
population. Immuno-compromised persons such 
as persons with cancer undergoing chemother-

4

apy, persons who have undergone organ trans-
plants, people with HIV/AIDS or other immune 
system disorders, some elderly, and infants can 
be particularly at risk from infections.  These peo-
ple should seek advice about drinking water from 
their health care providers.  USEPA and Centers 
for Disease Control (CDC) guidelines on ap-
propriate means to decrease the risk of infection 
by cryptosporidium and other microbial contami-
nants are available from the Safe Drinking Water 
Hotline at (800) 426-4791.

Water Quality

MCL PHG
MCLG

Possible Sources of Detected 
Contaminants in Drinking Water

Turbidity Highest
Detected

Range
Detected

Highest
Detected

Range
Detected

Turbidity (NTU) TT = 1 NTU 1.00 0.02 - 1.00 0.22 0.02 - 0.22

     Sampled daily TT percentage of 
samples<0.3 NTU 99.9% N/A 99.0% N/A

Inorganic Sample
Date Detected Sample

Date Detected

1000 600 Aug-03 ND Feb-04 70.2 Erosion of natural deposits; residue from 
some surface water treatment processes

100 12 Aug-03 2 Feb-04 ND Erosion of natural deposits; discharge from 
metal factories

Chloride (ppm) 500 N/A Aug-03 1.75 Feb-04 1.35 Runoff/leaching from natural deposits

N/A N/A Aug-03 41 Feb-04 29 Found in ground and surface water

MBAS (ppb) 0.5 N/A Aug-03 0.05 Feb-04 ND Municipal and industrial waste discharges

N/A N/A Aug-03 5 Feb-04 2.5 Found in ground and surface water

Sulfate (ppm) 500 N/A Aug-03 3.4 Feb-04 3 Runoff/leaching from natural deposits

Total Dissolved Solids (ppm) 1000 N/A Aug-03 69 Feb-04 42 Runoff/leaching from natural deposits

Unregulated

AL = 1000 N/A Mar-02 46 Mar-02 ND Erosion of natural deposits

AL = 50 N/A Mar-02 4 Mar-02 ND Erosion of natural deposits

Contaminant Sacramento River Whiskeytown Lake

Source Water Monitoring:  Surface Water

Soil Runoff

Primary Standards:  Mandatory health-related standards established by the California Department of Health Services     Division 
of Drinking Water and the United States Environmental Protection Agency

Nickel (ppb)

Aluminum (ppb)

N/A

Boron (ppb)
Vanadium (ppb)

Chemicals with No Maximum Contaminant Levels

Aesthetic standards established by the California Department of Health Services
Division of Drinking Water

Hardness (ppm)

Secondary Standards: 

Sodium (ppm)



Source Assessment 
The City of Redding conducted drinking water 
source assessments for its surface water 
sources in July 2001 and groundwater sources 
in May 2002.  The City’s sources are considered 
most vulnerable to the following activities not 
associated with contaminants detected in the 
water supply: recreational use, agricultural 

5

drainage, and grazing.  The City’s sources are 
considered most vulnerable to the following 
activities associated with contaminants detected 
in the water supply: fueling areas, septic 
systems, biosolids application, and petroleum 
pipeline.  The City’s source water assessments 
are available for review by calling 530-224-6068.  

Contaminant MCL PHG
(MCLG)

Sample
Date

Highest
Detected

Range
Detected

Possible Sources of Detected Contaminants 
in Drinking Water

Primary Standards:

Inorganic

Arsenic (ppb) 50 0.004 Aug-04,
Jun-04 19 ND - 19 Erosion of natural deposits; residue from glass 

and electronics production waste
Barium (ppb) 1 1   (2) Mar-02,

Jun 04 192 ND - 192 Erosion of natural deposits; discharges of oil 
drilling wastes and from metal refineries

Chromium  (ppb) 50 (100) Mar-02,
Jun 04 2 ND - 2 Erosion of natural deposits; discharge from steel 

and pulp mills and chrome plating

Fluoride (ppm) 2 1 Dec-02,
Aug-03 0.15 ND - 0.15

Erosion of natural deposits; water additive which 
promotes strong teeth; discharge from fertilizer 
and aluminum factories

Nitrate (NO3) (ppm) 45 45 Nov-04,  Jul-
04 26.3 ND - 26.3 Erosion of natural deposits; runoff from fertilizer 

use; leaching from septic tanks, sewage
Nickel (ppb) 100 12 Aug-03,

Jun-04 5 ND - 5 Erosion of natural deposits; discharge from metal

Secondary Standards: 

Inorganic

Chloride (ppm) 500 N/A Mar-02,
Aug-03 66.7 4.5 - 66.7 Runoff/leaching from natural deposits

Hardness (ppm) N/A N/A Aug-03,
Jul-99 152 39 - 152 Found in ground and surface water

Manganese (ppb) 50 N/A Jul-99,
Aug-03 104 ND - 104 Erosion of natural deposits

Foaming Agents (MBAS) (ppb) 0.5 N/A Aug-03,
Jun-04 ND ND - 0.18 Municipal and industrial waste discharges

Sodium (ppm) N/A N/A Mar-02,
Jun-04 71 6 - 71 Found in ground and surface water

Sulfate (ppm) 500 N/A Aug-03,
Jun-04 9 3 - 9 Runoff/leaching from natural deposits

Total Dissolved Solids (ppm) 1000 N/A Aug-03,
Mar-02 233 119 - 233 Runoff/leaching from natural deposits

Unregulated

Boron (ppb) AL = 1000 N/A Jun-02,
Aug-03 415 ND - 415 Erosion of natural deposits

Radon 4000 300 Oct-99 970 690 - 970 Erosion of natural deposits

Vanadium (ppb) AL = 50 N/A Mar-02,
Aug-03 10 ND - 10 Erosion of natural deposits

Chemicals with No Maximum Contaminant Levels

Source Water Monitoring:  Groundwater

Mandatory health-related standards established by the California Department of Health Services 
Division of Drinking Water and the United States Environmental Protection Agency

Aesthetic standards established by the California Department of Health Services
Division of Drinking Water



6

Service Connections 
Customer water service connections can 
usually be found at the curb inside a meter 
box.  Service lines are tapped at the main and 
a meter is installed.

Wastewater 
The City provides sewer service to our residents.  
Proper wastewater collection and treatment help 
prevent groundwater pollution.   

Storm Drain Catch Basins
Rain and run-off from over-watered lawns send 
pesticides, fertilizer, oil, and other contaminants into 
the storm drain system. This water is not treated and 
drains into local creeks and eventually, the river. 

Groundwater  
14 wells drilled into the 
Redding Groundwater 
Basin can provide the 
City with 16 mgd of water 
to supplement our sur-
face water supply.  Only 
minimal disinfection and 
treatment are required due 
to the high quality of the 
groundwater.

4,347 hydrants, 7,000 
valves and 400 back-
fl ow devices complete 
the distribution 
network.

Mains vary 
in size from 
1” to 48” in 
diameter.

470 miles of 
water mains 
deliver  6.4 
billion gallons 
of water each 
year.

Distribution System
The City has an elaborate conveyance system that 
allows water to be moved through miles of pipe 
before reaching your tap. Pumps allow water to 
move through the system; valves allow water 
pressure and fl ow to be regulated along the way.    

Water Intake
Water is either 
pumped from the 
Sacramento River or 
gravity-fed from 
Whiskeytown Lake.

Water Treatment Plant – WTP
Both water treatment plants are 
conventional treatment facilities.  
Foothill WTP capacity is 24 mgd; 
Buckeye WTP capacity is 7 mgd.

The total capacity of 
these reservoirs is 
31.2 million gallons 
of water.

Storage  Reservoirs
After treatment, water 
is stored in one of 12 
reservoirs. 

The Distribution Network
Quick Facts:
Service Area Population: 87,000
Service Connections:  26,688
Service Area Size:  57 sq. miles
Average Day Demand:  25 mgd
Peak Day Demand:  48 mgd

Did you know ...Residential water 
use accounts for 70% of the water 
consumed in Redding.



7

Chlorination & 
Disinfection
The fi nal step 
in the treatment 
process occurs just 
before the water is 
released into the 
distribution system. 
Chlorine is added 
to keep bacteria 
from developing in 
the water.

Filtration
Water then fl ows into the fi lter 
beds where layers of anthracite 
(coal), sand, and gravel remove 
any remaining impurities in the 
water.

Sedimentation
Floc particles settle at the bottom 
of the basin and are then removed 
to a sludge basin.

 

Pre-Treatment
Chlorine, Aluminum Sulfate (Alum), 
and Polymers are added to the 
water through a chemical injection 
mixer. These chemicals kill germs 
and improve the treatment process.

Coagulation & Flocculation
The water is mixed rapidly to 
distribute the chemicals and then 
sent to a fl oc sedimentation basin. 
The chemicals bond to impurities 
in the water, a process called 
coagulation, and form large 
particles called fl oc.

The Water Treatment Process

Raw water is 
delivered to the 
treatment plant.



Nitrate
Nitrate in drinking water at levels above 45 ppm 
is a health risk for infants of less than six months 
of age.  Such nitrate levels in drinking water can 
interfere with the capacity of the infant’s blood to 
carry oxygen, resulting in serious illness; symp-
toms include shortness of breath and blueness of 
the skin.  Nitrate levels above 45 mg/L may also 
affect the ability of the blood to carry oxygen in 
other individuals, such as pregnant women and 
those with specifi c enzyme defi ciencies.  If you 
are caring for an infant, or you are pregnant, you 
should ask advice from your health care provider.  

Radon
Radon is a radioactive gas you can’t see, taste, 
or smell.  Radon can move up through the 
ground and into a home through the cracks and 
holes in the foundation.  Radon can also get into 
indoor air when released from tap water from 
showering, washing dishes, and other household 
activities.  Compared to radon 
entering the home through soil, 
radon entering the home through 
tap water will in most cases be a 
small source of radon in indoor 
air.  Breathing air containing radon 
can lead to lung cancer.  Drinking 
water containing radon may also 
cause increased risk of stomach 
cancer.  For additional informa-
tion, call your State radon pro-
gram or call EPA’s Radon Hotline 
(800 – SOS-RADON).

Arsenic
While your drinking water meets the current 
standard for arsenic, it does contain low levels 
of arsenic.  The standard balances the current 
understanding of arsenic’s possible health effects 
against the costs of removing arsenic from 
drinking water.  The California Department of 
Health Services continues to research the health 
effects of low levels of arsenic which is a mineral 
known to cause cancer in humans at high 
concentrations and is linked to other health 
effects such as skin damage and circulatory 
problems.

8

Additional Health Information



Green Products
• Use non-toxic or recycled content   
 insulation
• Install fl oors or other fi nishes   
 made from natural materials such   
 as cork, bamboo, or linoleum, or   
 recycled materials, such as carpet   
 or glass tile
• Use roofi ng material and paint with   
 recycled content paint
• Install cabinetry and trim made   
 from certifi ed sustainably har-  
 vested woods

Energy  Effi ciency
• Install Energy Star appliances,  
 such as clothes washers and  
 dryers, refrigerators, and   
 dishwashers 
• Consider solar heating 
• Insulate water pipes
• Install whole-house fan and   
 ceiling fans for cooling
• Replace windows with energy  
 effi cient models
• Use solar-powered lighting   
 outdoors and compact 
 fl uorescent lights indoors

Conservation Tip
Using a broom to 
sweep sidewalks and 
the driveway saves 
water and money.  
It also keeps con-
taminated water from 
fi nding its way into 
the storm drain sys-
tem, where pollution 
affects water quality 
downstream.  

Outdoor Water Use
• Limit turf area 
• Group plants together by the amount  
 of water used
• Install automatic sprinklers; adjust   
 the controller monthly in response to  
 climate
• Maintain sprinkler heads and valves
• Use native or drought resistant   
 plants in the landscape
• Determine your soil type and water   
 accordingly
• Mulch, mulch, mulch
• Use a rain barrel to collect storm   
 water and use to water patio plants.
• Use a spray nozzle with a cut-off   
 valve on the hose when washing the car 

...conserve resources, like 
water and energy, reduce 
waste, improve indoor air 
quality, and reduce utility 
costs. 

Quick Facts 
Water Consumption in the Home

Toilets:    26.7%
Bath:      1.7%
Faucets:   15.7%
Shower:   16.8%
Washing Machine:  21.7%
Dishwasher:     1.4%
Leaks:   13.7%
Other Domestic:   2.2%

Indoor Air Quality
• Vent dryer and  
 bathroom and  
 kitchen fans to  
 outside 
• Use water-based  
 fi nishes
• Monitor harmful  
 gases like carbon  
 monoxide
• Keep ducts and  
 furnaces cleaned
• Change air fi lters
 as needed.

Waste Management
• Recycle cardboard, paper,   
 glass, and plastic
• Recycle grass clippings, tree  
 branches, and leaves
• Properly dispose of hazard-  
 ous waste, such as paint,   
 oil, pesticides, and 
 fl ammable materials
• Recycle used motor oil
• E-Recycle: take your used   
 electronics, such as TVs,   
 computers, printers, and   
 VCRs to our recycling facility

Water Conservation & Quality 
• Repair all water leaks
• Install Ultra Low Flow Toilets
• Install low fl ow showerheads and aerators  
 in the bathroom
• Replace your old clothes washer with a  
 model that is both water and energy   
 effi cient
• Use the dishwasher—it uses less water  
 than hand washing

9

Resource Efficient Homes



Water Main Flushing
The Water Utility has a Water Main Flushing 
Program that helps reduce problems we experi-

ence with taste, odor, 
and discoloration of the 
groundwater pumped 
out of wells over the 
Redding Groundwater 
Basin Aquifer.  The water 
from the basin is high in 
iron and manganese, but 
below the DOHS-DDW 